
TROLLEY JACK 
Frame

Model

RH136

Serie

A

Bei Ersatzteilbestellungen bitte Artikelnummer und Bezeichnung angeben! - To order spare parts pls. indicate Part-No. and Description

Ref: 8956002001 / Rev: 01  - 05/2021 1/1

Sr no P/N Description Qty.

21 8958000680 Rubber pad (Set of 5) 1
A 8958000746 Hydraulic complete 1
1 Power unit assembly 1
2 8958000661 Universal joint assembly 1
3 Steel ball Ø 6mm 1
4 Oil plug 1
B 8958000747 Handle kit 1
13 Handle assembly 1
14 Foam protective pad 1
15 Handle lock pin 1
C 8958000748 Rear wheel kit 1
19 Rear caster assembly M10 2
20 Nut M10 2
D 8958000749 Saddle kit 1
22 Saddle pin 1
23 Saddle 1

Sr no P/N Description Qty.

SK 8958000750 Screw kit 1

16 Button-head socket cap screw 
(M8*16mm) 4

17 Spring washer M8 4

34 Button-head socket cap screw 
(M10*20mm) 2

35 Spring washer M6 2

36 Button-head socket cap screw 
(M6*16mm) 2

38 Washer M8 2
41 Spring washer M10 2

42 Button-head socket cap screw 
(M10*20mm) 2

48 Connected bar pintle 2
SP 8958000751 Small part kit 1
7 Handle socket screw (M8*19.5mm) 1
9 C-clip Ø 8mm 1

32 Flat-head socket cap screw 
(M8*20mm) 2

39 Washer M14 2
40 Nut M14 2
44 Return spring 2
45 C-clip Ø 19mm 2

8956002007 Warning Label

8956200010 Safety Instructions

  

77

99

1010
1111

4747

1313

1414
88

1212

1919

4949

33333030

2121
2222

2323

1818

2424

2525

2626

2929
2727 2828

3535 36363232 3737 3838 1717 1616 3939 4040 4141 4242

3535 3636

3838 1717 1616

4343
4646

4848

11 22

44

3131

5566

44444545

1515

1717 1616
2020

1717 3434

33


